
THE CERTIFICATION 

OF  WASTEWATER 

TREATMENT SYSTEMS 

WITH CAPACITIES

UP TO 5.000 PE

FRAMEWORK

The Hashemite Kingdom of Jordan 
2021

Helmholtz Centre for Environmental Research - UFZ
Ministry of Water and Irrigation



 The Certification of  Wastewater Treatment Systems with Capacities up to 5.000 PE in Jordan   The Certification of  Wastewater Treatment Systems with Capacities up to 5.000 PE in Jordan



National Framework
The Certification of

Wastewater Treatment Systems

with Capacities up to 5.000 PE

in Jordan

The Hashemite Kingdom of Jordan

2021

 The Certification of  Wastewater Treatment Systems with Capacities up to 5.000 PE in Jordan   The Certification of  Wastewater Treatment Systems with Capacities up to 5.000 PE in Jordan
[...]
— Non-aerated sewage ponds ........................................................................................... 23 
— Aerated sewage ponds .................................................................................................. 24 
— Clarifier .......................................................................................................................... 24 

6.8 Tertiary treatment ........................................................................ 25 
6.8.1 Disinfection .................................................................................................... 25 

7. Material and Tank Properties ............................................ 26 
7.1 Durability/ structural behaviour ................................................... 26 
7.2 Reaction to fire ............................................................................ 26 
7.3 Dangerous substances ................................................................. 26 
7.4 Watertightness ............................................................................ 26 

8. Installation, Testing and Commissioning ........................... 27 

9. Environmental Impact Assessment ................................... 28 

10. Evaluation of Conformity ............................................... 28 

11. Operation & Maintenance; Instructions ......................... 29 
11.1 Instructions .................................................................................. 30 

 
  

    



 76 | P A G E

 
National Requirements for the Certification of Engineered Wastewater Treatment Plants up to 5.000 PE 

 
 
 

 
 

 
4 

1. Definitions and Terminology 

For the purposes of the National Requirements for the Certification of Engineered 
Wastewater Treatment Plants the following definitions and terminologies apply: 

The word ‘shall’ indicates that a statement is mandatory. 

The word ‘should’ indicates a recommendation. 

Biochemical Oxygen Demand 
The amount of dissolved oxygen consumed by microorganisms and chemical processes 
during the breakdown of organic matter in wastewater under aerobic conditions. 
Determined by incubating samples for five days at 20 °C and expressed in mg/ L. 

Chemical Oxygen Demand 
The quantity of oxygen equivalents that can be consumed by reactions with organic 
material in a wastewater sample. Determined by chemical oxidation using dichromate in 
an acid solution; expressed in mg/ L. 

Commercial wastewater 
Wastewater generated by shops, restaurants, cafés, hotels, motels, bed and breakfast 
accommodation, and similar premises, but excluding industrial wastewater. Commercial 
wastewater may be considered domestic wastewater if it satisfies the corresponding 
quality requirements. 

Decentralized wastewater treatment system 
Decentralized wastewater systems collect, treat, and reuse or dispose of wastewater at 
or near its point of generation. With reference to the Jordanian Decentralized 
Wastewater Management Policy, decentralized wastewater treatment systems are 
defined as follows: “Domestic wastewater treatment plants for small residential groups 
with a design capacity up to 5.000 Population Equivalent”. 

Domestic wastewater 
Wastewater originating from households, institutions and public facilities such as toilets, 
urinals, kitchens, laundries, and bathrooms (including showers, washbasins, baths, and spa 
baths, but excluding spa pools); excluding industrial wastewater. 

Effluent 
Water discharged from a wastewater treatment system after undergoing treatment. 

Engineered wastewater treatment plants 
Wastewater treatment plants that are completely designed from scratch and constructed 
entirely onsite for treating raw domestic wastewater and greywater from one or more 
buildings up to 5.000 PE. 

Greywater 
Wastewater originating from a bath, shower, hand basin, spa bath, dishwasher, clothes 
washing machine and/or laundry tub (excluding spa pool, toilet, and urinal wastewater), 
or kitchen sink. 
Note: Greywater in Jordan is often contaminated with feces. 

Hydraulic flow 
The volume of a substance flowing through a defined area over a specified period of time. 

Nominal 
Expression of the magnitude of a parameter relative to the appropriate rounded value 
used to designate a component, unit, or device. 

Organic daily load 
The dry mass of organic matter entering the treatment plant over a period of one day. 

  



 P A G E  | 77

 
National Requirements for the Certification of Engineered Wastewater Treatment Plants up to 5.000 PE 

 
 
 

 
 
 
 

5 

Population equivalent 
Population equivalents or unit per capita loading during 24 hours in grams per person. 

Prefabricated wastewater treatment system 
Factory-built wastewater facilities and units consisting of prefabricated components that 
are assembled on-site by a manufacturer for treating raw domestic wastewater and 
greywater up to 500 PE. 

Regulatory authority 
A state, governorate, governmental department, agency, body, entity or council 
empowered by statute to control the certification, installation, operation, and 
maintenance of regulated facilities. 

Semi-centralized wastewater treatment system 
A group of neighboring wastewater treatment plants, each with a design capacity of up 
to 5.000 PE. Such a group could also be classified as a decentralized wastewater 
management cluster. 

 
 

2. References 

The following documents, in whole or in part, which are referenced in the National 
Requirements for the Certification of Engineered Wastewater Treatment Plants up to 
5.000 population equivalents (PE). 

DWA-A 201 Principles for the design, construction and operation of sewage pond systems 
(August, 2005) | DWA – Arbeitsblatt DWA-A 201 Grundsätze für Bemessung, Bau 
und Betrieb von Abwasserteichanlagen. 

DWA-M 210 Sequencing Batch Reactors (SBR) (July, 2007) | DWA – Merkblatt DWA-
M 210, Belebungsanlagen mit Aufstaubetrieb (SBR). 

DWA-A 221 Principles for the use of small wastewater treatment plants (December, 2019) | 
DWA – Arbeitsblatt DWA-A 221 Grundsätze für die Verwendung von 
Kleinkläranlagen. 

DWA-A 222 Principles for the design, construction and operation of small wastewater 
treatment plants with aerobic biological stages up to 1.000 population equivalents 
(May, 2011) | DWA – Arbeitsblatt DWA-A 222, Grundsätze für Bemessung, Bau und 
Betrieb von kleinen Kläranlagen mit aerober biologischer Reinigungsstufe bis 1.000 
Einwohnerwerte. 

DWA-A 226 Principles for wastewater treatment in plants with aeration and aerobic sludge 
stabilization up to 1,000 population equivalents (August, 2019) | DWA – Arbeitsblatt 
DWA-A 226 Grundsätze für die Abwasserbehandlung in Belebungsanlagen mit 
gemeinsamer aerober Schlammstabilisierung ab 1.000 Einwohnerwerte. 

DWA-M 227 Membrane Bioreactor (MBR) (October, 2014) | DWA-M 227, Membran-
Bioreaktor-Verfahren (MBR-Verfahren). Merkblatt. 

DWA-A 262 – Worksheet: Principles for dimensioning, building and operating sewage 
treatment plants with planted and unplanted filters for cleaning domestic and 
municipal wastewater (June, 2017) | DWA - Arbeitsblatt DWA-A 262 Grundsätze 
für Bemessung, Bau und Betrieb von Kläranlagen mit bepflanzten und unbepflanzten 
Filtern zur Reinigung häuslichen und kommunalen Abwassers. 

    



 78 | P A G E

 
National Requirements for the Certification of Engineered Wastewater Treatment Plants up to 5.000 PE 

 
 
 

 
 

 
6 

DiBt (2014) Approval principles for small sewage treatment plants; German Institute of 
Structural Engineering | DiBt (2014) Zulassungsgrundsätze Kleinkläranlagen; 
Deutsches Institut für Bautechnik. 

EN 12566-3 Small wastewater treatment systems up to 50 PE–Part 3: packaged and/ or site 
assembled domestic wastewater treatment plants. 

MoPW (2013) Wastewater and Water: Plumbing Codes. In: Eds.: The National Jordanian 
Building Codes for Buildings. Ministry of Public Work, Amman, Jordan. 

MWI (2016) Decentralized Wastewater Management Policy. In: National Water Strategy 
2016 - 2025 of Jordan. The Ministry of Water and Irrigation (MWI) supported by 
the Helmholtz Centre for Environmental Research - UFZ, Amman, Jordan. 

van Lier B.J., Mahmoud M., Zeeman G. (2008) Biological Wastewater Treatment: Principles, 
Modelling and Design, pp. 415-456; IWA Publishing, London, UK. 

 

In addition to the above-mentioned references, it is recommended to consider the 
EN 12255-(1-16). 

EN 12255-1 Wastewater treatment plants – Part 1: General construction 
principles. 

EN 12255-2 Wastewater treatment plants – Part 2: Performance requirements of 
raw wastewater pumping installations. 

EN 12255-3 Wastewater treatment plants – Part 3: Preliminary treatment. 
EN 12255-4 Wastewater treatment plants – Part 4: Primary settlement. 
EN 12255-5 Wastewater treatment plants – Part 5: Lagooning processes. 
EN 12255-6 Wastewater treatment plants – Part 6: Activated sludge process. 
EN 12255-7 Wastewater treatment plants – Part 7: Biological fixed-film reactors. 
EN 12255-8 Wastewater treatment plants – Part 8: Sludge treatment and storage. 
EN 12255-9 Wastewater treatment plants – Part 9: Odor control and ventilation. 

EN 12255-10 Wastewater treatment plants – Part 10: Safety principles. 
EN 12255-11 Wastewater treatment plants – Part 11: General data required. 
EN 12255-12 Wastewater treatment plants – Part 12: Control and automation. 

EN 12255-13 Wastewater treatment plants – Part 13: Chemical treatment - 
Treatment of wastewater by precipitation/flocculation. 

EN 12255-14 Wastewater treatment plants – Part 14: Disinfection. 

EN 12255-15 Wastewater treatment plants – Part 15: Measurement of the oxygen 
transfer in clean water in aeration tanks of activated sludge plants. 

EN 12255-16 Wastewater treatment plants – Part 16: Physical (mechanical) 
filtration.  

  



 P A G E  | 79

 
National Requirements for the Certification of Engineered Wastewater Treatment Plants up to 5.000 PE 

 
 
 

 
 
 
 

7 

3. Symbols and Abbreviations 

Abbreviation Unit Comment 

BOD5 mg/ L Biological oxygen demand after five days 

COD mg/ L Chemical Oxygen demand 

CW - Constructed Wetland 

DWA - German Association for Water, Wastewater and 
Waste | Deutsche Vereinigung für 
Wasserwirtschaft, Abwasser und Abfall 

EIA - Environmental Impact Assessment 

EN - Européen de Normalisation 

FOG - Fat, oil and grease 

MBR - Membrane Bioreactor 

NICE - National Implementation Committee for Integrated 
Wastewater Management in Jordan 

O&M - Operation and Maintenance 

PE g/ person/ d Population equivalent 

QN m3/ d Nominal hydraulic daily flow 

RBC - Rotating biological contactor 

SBR - Sequenced batch reactor 

TKN mg/ L Total Kjeldahl Nitrogen 

TN % Total nitrogen concentration 

TP % Total phosphorous 

UV J/ m2 Ultraviolet radiation 

VFW - Vertical Flow Wetland 

VSB - Vegetated Submerged Bed 

  

    



 80 | P A G E

 
National Requirements for the Certification of Engineered Wastewater Treatment Plants up to 5.000 PE 

 
 
 

 
 

 
8 

4. Scope 

The National Requirements set out the test methods and the marking and evaluation of 
conformity for engineered wastewater treatment plants up to five thousand population 
equivalents (5.000 PE). 

Wastewater treatment plants covered by this document are used to treat raw domestic 
wastewater and greywater in order to achieve a specific level of effluent quality. 

Commercial wastewater, as far as it is not comparable to domestic wastewater, such as 
extraneous water (e.g., drainage water), cooling water, drainage of swimming pools, rainwater 
and wastewater from other activities, such as from industrial dischargers, military facilities, 
commercial and processing of agricultural products (e.g., olive oil mills), is not considered. 

Engineered wastewater treatment plants are completely designed/ engineered from scratch 
and constructed entirely onsite; they are intended for treating raw domestic wastewater and 
grey water collected from single or several buildings. 

All information given indicates the minimum requirements. 

This document will be reviewed as necessary, e.g., if a new addition, amendment, or 
corrigendum is issued, or a new technology needs to be included. 

 

5. Objectives and Application 

The objectives are to provide: 

§ Guidance for designers, manufacturers, and installers to use when selecting 
decentralized or semi-centralized wastewater treatment technology 

§ Treatment performance requirements to be met 

§ Basic design criteria that will enable the testing/ evaluation for conformity 

§ Clear proof of performance for certified plants so end users can be confident that 
systems will perform in accordance with their specifications. 

The National Certification Requirements for Engineered Wastewater Treatment Plants are 
intended for use by notified testing and conformity assessment bodies, designers, 
manufacturers, suppliers, consultants, regulators, installers, and service technicians. The 
requirements for are to be read in conjunction with the legislative instruments, by-laws, 
regulations, and policies of the regulatory authorities in the jurisdictions of Jordan. 

Certificates of conformity for specific wastewater treatment plant types and models, and 
approval for the installation of individual treatment systems will be issued by the relevant 
national regulatory authority. 

  



 P A G E  | 81

 
National Requirements for the Certification of Engineered Wastewater Treatment Plants up to 5.000 PE 

 
 
 

 
 
 
 

9 

6. Assessment 

The assessment of engineered wastewater treatment plants should depend on the 
population equivalent (PE), the nominal organic daily load expressed in kg of the biochemical 
oxygen demand (BOD5) per day and in mg/ L of the chemical oxygen demand (COD). 

The manufacturer should specify the nominal hydraulic daily flow expressed in m3 per day, 
the treatment efficiency and effluent quality, operation and maintenance (O&M) 
requirements, lifetime of the system and the environmental impact. 

In general, engineered wastewater treatment plants shall be structurally stable, durable, 
watertight, corrosion-resistant, and resistant to sunlight (UV radiation). 

Safe, largely trouble-free and simple operation is to be aimed for when planning and building 
engineered wastewater treatment plants, with maintenance work being kept to a minimum. 
Special attention should be paid to the fact that operating personnel cannot be present all 
the time. In the upper area of application (> 1.000 PE), the use of measurement and control 
technologies has prevailed, and these can be integrated into local support and monitoring 
systems. 

 

6.1 Design values and wastewater inflow 
In Jordan the requirement for the organic load should be set at 
BOD5 = 60–75 g/d ⋅ cap., COD = 120 mg/L, TN = 11 g/d and TP = 2.5 g/L. 

Whether and to what extent a reduction in these values is possible should be decided on a 
case-by-case basis. 

The minimum specific daily water consumption is set at 100 L/(d ⋅ cap) in urban areas and 
50 L/ d ⋅ cap. in rural areas. However, if a more detailed separation is needed the following 
consumption should be used: urban areas: 100–120 L/ d/ cap; rural areas: 45–70 L/ d ⋅ cap 
and camps: 25–40 L/ d ⋅ cap. Furthermore, a peak flow must be considered for the design. 

 

6.2 Access 
Operational safety shall be ensured, and engineered wastewater treatment plants shall be 
designed to prevent unauthorised access by the provision of fences and/ or locked covers. 
The design shall provide access allowing routine maintenance, sampling, sludge removal and 
cleaning. Shafts and access covers shall be fit for purpose and shall have a round shape. 
Access to components inside the tank shall be possible only from the outside or the top. 

Tanks and compartments larger than 10 m3 shall have at least 2 access covers. 

    



 P A G E  | 83 82 | P A G E

 
National Requirements for the Certification of Engineered Wastewater Treatment Plants up to 5.000 PE 

 
 
 

 
 

 
10 

6.3 Treatment performance 

The effluent quality shall comply with the limit values specified in the Decentralized 